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TEST REPORT Date: 07/01/2025

Lab Report No : CCO- 5072
Name and address of the Customer : M/s. Paruthi knits Private limited,

: Tirupur.
E-Mail 1d : paruthiknitsfabric@gmail.com,
Sample Forwarding letter No. & Date : 16-12-24
Buyer’s Name & address (Optional) P--
Customer sample Ref. : 100% Polyester dyed garment charcoal color
Sample Description : Knitted Garments
Sample Colour R
Date of Receipt of Sample :30/12/2024
Date/s of Testing :30/12/2024 to 01/01/2025

1. Colour fastness to domestic laundering at 60°C ISO 105 C06 C2S : 2010 Grey Scale Rating
Change in Colour : 4
Staining on Acetate : 4

Staining on Cotton : 4-5

Staining on Nylon : 3-4

Staining on Polyester : 4-5

Staining on Acrylic  : 4-5

Staining on Viscose :4-5

2. Colour fastness to rubbing ISO 105 X12 : 2016— Grey Scale Rating
Staining on Cotton (Dry/Wet) :4-5/4-5

3. Colour fastness to light (IS 2454 —1985)
Blue wool rating  Above 3

i Tested at ROTC Hyderabad

Grey scale rating C %/
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1. Very poor R.Jayaraman
Jr.Quality Assurance Offi

ISO / IEC 17025 Accredited Laboratory

s

* Sample is not drawn by the Laboratory % Results relate only to the sample (s) tested % This test report is not to be published in any form
without the explicit written consent of the Textiles Committee * Please quote Sample No. and date for all future correspondence
% Complaints, if any, are to be received within 45 days of issue of Test Report

Head Office : Textiles Commlttee (Mlnlstry of Textiles, Govt of India) P Balu Road, Prabhadevi Chowk Prabhadew Mumbai - 400 025.
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g el TEXTILES COMMITTEE
(RS BRI A0 (Ministry of Textiles, Govt. of India)
wire 7. 8 3R 9 fore. & & R, U8l 9, Plot No.8 & 9,Thiru.Vi.Ka.Nagar, 1st Street,
Pl I, fovgR - 641602 College Road, TIRUPUR - 641602

Tel.: 91- 421-2202500, 2201402, Email: tpr.tc@nic.in, tclabtirupur@gmail.com
www.textilescommittee.nic.in

TEST REPORT Date: 07/01/2025

Lab Report No : CCO- 5073
Name and address of the Customer : M/s. Paruthi knits Private limited,

: Tirupur.
E-Mail Id : paruthiknitsfabric@gmail.com,
Sample Forwarding letter No. & Date : 24-12-24
Buyer’s Name & address (Optional) -
Customer sample Ref. : 100% Polyester dyed garment grey color
Sample Description : Knitted Garments
Sample Colour e
Date of Receipt of Sample :30/12/2024
Date/s of Testing :30/12/2024 to 01/01/2025

1. Colour fastness to domestic laundering at 60°C
ISO 105 C06 C2S : 2010 Grey Scale Rating

Change in Colour : 4

Staining on Acetate : 4-5

Staining on Cotton : 4-5

Staining on Nylon :4-5

Staining on Polyester : 4-5

Staining on Acrylic  : 4-5

S_taining on Viscose :4-5

2.  Colour fastness to rubbing
ISO 105 X12 : 2016— Grey Scale Rating
Staining on Cotton (Dry/Wet) :4-5/4-5

3. Colour fastness to light (IS 2454 — 1985)
Blue wool rating  Above 3

* Tested at ROTC Hyderabad
End of the report
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1. Very poor R.Jayaraman

Jr.Quality Assurance Officdr
ISO / IEC 17025 Accredited Laboratory

* Sample is not drawn by the Laboratory % Results relate only to the sample (s) tested % This test report is not to be published in any form
without the explicit written consent of the Textiles Committee * Please quote Sample No. and date for all future correspondence
* Complaints, if any, are to be received within 45 days of issue of Test Report

Head Office : Textiles Commlttee, (Ministry of Textiles, Govt. of India) P. Balu Road, Prabhadevi Chowk, Prabhadevn Mumbai - 400 025.
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